PCL120




No English Name Specification | pcs/unit PCL110-34 Shock absorber of handle | 32x15 6pcs
PCL110-1 Bottom plate 1pcs PCL110-35 Locked bolt M8 8pcs
PCL110-2 Water-leaking hose 1pcs PCL110-36 Cross bolt M8x25 2pcs
PCL110-3 Engine support plate 1pcs PCL110-37 External hexagon bolt M12x70 2pcs
PCL110-4 Protective frame 1pcs PCL110-38 Enlarged flat gasket 12%35 2pcs
PCL110-5 Belt cover 1pcs PCL110-39 Handle cover 25x43 2pcs
PCL110-6 Handle 1pcs PCL110-40 Engine 1pcs
PCL110-7 Water tank assy. 1pcs PCL110-44 Throttle lever assy. 0,9 1pcs
PCL110-8 Shock absorber 50%45 4pcs PCL110-45 External hexagon bolt M8x45 4pcs
PCL110-9 Spring gasket ®10 4pcs PCL110-46 Clutch assy. 1pcs
PCL110-11 Flange bolt M8*16 8pcs PCL110-53 Flat gasket 5x40 1pcs
PCL110-18 Vibrator assy. 1pcs PCL110-54 Cone flat gasket 8x30x6 1pcs
PCL110-20 Enlarged flat gasket 10x35 4pcs PCL110-55 Spring gasket d8 5pcs
PCL110-22 Flat gasket ¢8 8pcs PCL110-56 Belt B-838 1pcs
PCL110-26 Inner hexagon bolt M16%40 6pcs PCL110-58 Clamp 2pcs
PCL110-27 Flat gasket P16 6pcs PCL110-61 Wheels 1pcs
PCL110-28 Spring gasket H16 6pcs PCL110-62 screw of wheel M390mm 1pcs
PCL110-29 External hexagon bolt M8x20 3pcs PCL110-63 Inner hexagon bolt M6*30 4pcs
PCL110-30 External hexagon bolt M10*25 8pcs PCL110-64 Locked bolt M6 4pcs
PCL110-31 Flat gasket 10 4pcs PCL110-65 Locked bolt M12 2pcs
PCL110-32 Locked bolt M8 2pcs
PCL110-33 External hexagon bolt M8*70 2pcs







No. Description Specification QTY
PCL110-1-1 Case Cover(shut-off) 1pc
PCL110-1-2 “O” ring 110*3.1 1pc
PCL110-1-3 Bearing 6309 2pcs
PCL110-1-4 | Castiron Vibrating Case 1pc
PCL110-1-5 Eccentric Shaft 1pc
PCL110-1-6 Flat key 8*30 1pc
PCL110-1-7 Inner Hexagon bolt M6*20 12pcs
PCL110-1-8 Flat gasket 26 12pcs
PCL110-1-9 Copper Gasket 14 1pc
PCL110-1-10 Hexagonal oil plug M14*1.5 1pc
PCL110-1-11 Case Cover(Pulley) 1pc
PCL110-1-12 Oil seal 35*52*7 1pc
PCL110-1-13 Pulley B type,single groove | 1pc
PCL110-1-14 Enlarge gasket 10*35 1pc
PCL110-1-15 Inner Hexagon bolt M10*25 1pc




